

Material: PLEXIGLAS® 8N piano black 9V022

Order no.: 011182070856

Batch no.: 1902190637

Customer: Dr. Schultes

Thickness in mm: 1,2

Sample size: 356 x 100 mm

frame without wire	
frame with wire	X

Test sample
conditions
temp. 23 °C
RH 50 %

Sample no.	Burn length mm	Burning time 1. - 2. mark		Burning rate mm / min
		min:s	s	
1	254	4 : 33	273	55,8
2	254	6 : 2	362	42,1
3	254	5 : 54	354	43,1
4	254	3 : 59	239	63,8
5	254	4 : 22	262	58,2
6				
7				
8				
9				
10				

Mean value: 52,6 mm / min
2,1 inch / min

Limit: 4,0 inch / min

Flammability of interior materials - FMVSS No. 302

Requirement fulfilled :

YES

Remarks :

Tested by: ZeR

R. Zetack

test date: 2019.07.04
report date: 2019.09.13